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Date Name / Position Signature Date Name / Position Signature

Sonstiges / Other

Zustand des Priifgegenstandes bei Anlieferung: Priafmuster vollstandig und unbeschadigt
Condition of the test item at delivery: Test item complete and undamaged
*Legende: 1 =sehrgut 2 =gut 3 = befriedigend 4 = ausreichend 5 = mangelhaft
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This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
o4 duplicated in extracts. This test report does not entitle to carry any test mark.

TUV Rheinland (Shanghai) Co., Ltd:, TUV Rheinland Building, No. 177; Lane 777 West Guangzhong Road, Jingan District, Shanghai 200072,
P.R. China
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TEST SUMMARY

2.2.1 EVALUATION FOR BLUETOOTH CLASSIC
RESULT: Pass

2.2.2 EVALUATION FOR BLUETOOTH LOW ENERGY
RESULT: Pass

2.2.3 EVALUATION FOR 2411MHz FSK TRANSMITTER
RESULT: Pass

2.2.4 EVALUATION FOR THE SIMULTANEOUSLY TRANSMITTING SUITATION
RESULT: Pass
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1. General Product Information

1.1 Product Function and Intended Use

The EUT (Equipment Under Test) is an intelligent toilet which contains a 2.4GHz
wireless modular and a Bluetooth Dual Mode module.

The aim of this report is to evalute the RF Exposure of the EUT.

For details refer to the User Manual and Circuit Diagram.

1.2 Ratings and System Details

Table 1: Technical Specification of EUT

General Description of EUT

Product Name:

Intelligent toilet

Brand Name:

AXENT

Model No.:

E322-02

Rated Voltage:

AC 120V, 60Hz

Bluetooth Classical

Frequency Range:

2402 — 2480MHz

Modulation Type:

BDR: GFSK
EDR: 11/4-DQPSK; 8DPSK

Antenna Type:

PCB Antenna

Antenna Gain:

1.6dBi

Bluetooth Low Energy

Frequency Range:

2402 — 2480MHz

Modulation Type: GFSK
Antenna Type: PCB Antenna
Antenna Gain: 1.6dBi
2.4GHz Wireless Module

Frequency Range: 2411MHz
Modulation Type: FSK

Antenna Type: PCB
Antenna Gain: 0dBi
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2. RF Exposure

2.1 FCC Requirement and Limit

According to FCC KDB # 447498 D01 V06, Clause 4.3.1
(a) For 100MHz to 6 GHz and test separation distances < 50 mm, the 1-g and 10-g SAR
test exclusion thresholds are determined by the following:
(max.power of channel,including tune - up tolerance, mW) « JE(GH2)

(min. test separation distance, mm)
<3.0,for 1-g SAR, and < 7.5, for 10-g extremity SAR
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2.2 FCC Evaluation Results

2.2.1 Evaluation for Bluetooth Classic

RESULT:

Pass

According to the Bluetooth Classic RF test report No. 50085877 001 issued by TUV Rheinland
(Shanghai) Co., Ltd. And the maximum conducted output power declared in the operation
description. The maximum peak conducted output power is

Table 2: Evaluation for Bluetooth Classic

Maximum Conducted | Maximum Conducted ]
Frequency Peak Output Power Peak Output Power I\/ILZXATgStC&nggﬁsrd
[GHZ] measured Declared in the OD [mI\ON]
[dBm] [dBm]
2.402 6.158 6.5 4.466835922
And the EIRP is:
AEDITLT Maximum
Frequency Conducted Peak . Maximum EIRP
[GHZz] Output Power AT dn; =l DN Gk [mW]
[dBm] [l
2.402 6.5 1.6 100% 6.45654229

And for the frequency 2.402GHz, the SAR test exclusion thresholds at the test separation

distance 5mm is,

1-g SAR test exclusion thresholds = 9.678426528mW
10-g SAR test exclusion thresholds = 24.19606632mW

Conclusion

The device is excluded for SAR test and complies with the FCC exposure requirements since
the maximum peak output power is lower than the SAR test exclusion thresholds.
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2.2.2 Evaluation for Bluetooth Low Energy
RESULT: Pass

According to the Bluetooth Low Energy RF test report No. 50085878 001 issued by TUV
Rheinland (Shanghai) Co., Ltd. And the maximum conducted output power declared in the

operation description.

The maximum peak conducted output power is

Table 3: Evaluation for Bluetooth Low Energy

Maximum Conducted | Maximum Conducted ]
Frequency Peak Output Power Peak Output Power I\/lljaexall?grStClﬁnggfvtgf
[GHZ] measured Declared in the OD ?N
[dBm] [dBm] Gt
2.402 2.44 2.5 1.77827941
And the EIRP is:
AEDITLT Maximum
Frequency Conducted Peak . Maximum EIRP
[GHz] Output Power AT an§' =l DN Gk [mW]
[dBm] [dBI]
2.402 2.5 1.6 100% 2.570395783

And for the frequency 2.402GHz, the SAR test exclusion thresholds at the test separation

distance 5mm is,

1-g SAR test exclusion thresholds = 9.678426528mW
10-g SAR test exclusion thresholds = 24.19606632mW

Conclusion

The device is excluded for SAR test and complies with the FCC exposure requirements since
the maximum conducted peak output power is lower than the SAR test exclusion thresholds.
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2.2.3 Evaluation for 2411MHz FSK Transmitter
RESULT: Pass

According to the RF test report No. 50085880 001 issued by TUV Rheinland (Shanghai) Co.,
Ltd. And the maximum conducted output power declared in the operation description.

The Max EIRP is:
Table 4: Evaluation for 2411MHz FSK Transmitter

Frequency Maximum EIRP Maximum EIRP
[GHZ] [dBm] [mW]
2.411 -6.5 0.223872114

And for the frequency 2.411GHz, the SAR test exclusion thresholds at the test separation
distance 5mm is,

1-g SAR test exclusion thresholds = 9.660345383mW

10-g SAR test exclusion thresholds = 24.15086346mW

Conclusion
The device is excluded for SAR test and complies with the FCC exposure requirements since
the maximum conducted peak output power is lower than the SAR test exclusion thresholds.
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2.2.4 Evaluation for the Simultaneously Transmitting Suitation
RESULT: Pass

Table 5: Evaluation for the Simultaneously Transmitting Suitation

: Maximum EIRP | Maximum EIRP in the simultaneously transmitting Suitation
Operating Mode
[mMW] [mW]
Bluetooth 6.45654229
BLE 2.570395783 9.250810187
2411MHz 0.223872114

And for the frequency 2.411GHz, the SAR test exclusion thresholds at the test separation
distance 5mm is,

1-g SAR test exclusion thresholds = 9.660345383mW

10-g SAR test exclusion thresholds = 24.15086346mW

Conclusion
The device is excluded for SAR test and complies with the FCC exposure requirements since
the maximum conducted peak output power is lower than the SAR test exclusion thresholds.
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